SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 20MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 1180 6B

1 Spurious Emissions

Made Sweep

6L

Count 100/100

Ref Level 30.00dBm  OMfset 11.80d8.

Mode Sweep

6L

Count 100/100

Line _SPUR|OUS_LINE_A8S_od2
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2 Result Summa;

10:17:17 07.05.2021

05:47:58 07.05.2021

1700 Gtz 1.709 GH 1,000 Mtz 1.70900 GHz ~28.87 dBm -15.87dB 1.760 GHz 1780 GHz 100.000 kHz 1.77941 GHz 2063 dBm -0.37dB
1.709 GHz 1.710GHz 200,000 kHz 170599 GHz -14.18 dBm 11848 1.780 GHz 1.781 GHz 200000 kiHz 1.78000 GHz -13.46 dBm -0.46 dB
1710 GHz 1.730 GHz 100,000 kHz 1.71053 GHz 20.74 dBm -9.26 dB. 1781 GHz 1.790 GHe 1,000 MHz 178107 GHz 31.21 dBm 1821 dB
o DR G ey R

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 11.80 d8.

Ref Level 3000 dBm  Offset 11.80 dB Mode Sweep saL Mode Sweep seL
Count 100/100 Count 100/100
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2 Result Summa;

10:16:53 07.05.2021

09:54:24 07.05.2021

1.700 GHz 1709 GHz 1.000 MHz 1.70204 GHz -29.52 dBm -16.52 dB 1.760 GH 1.780 GH 100.000 kH: 1.77438 GHz 2.87 dBm 2113 dB
1709 Gz 1710 Ghe 200,000 kitz 1.70999 GHz -31.07 dBm 18,07 dB i i 200,000 ke 178035 GHz 2770 dBm 47048
1.710GHz 1.730 Ghiz 100,000 kiz 1.71804 GHz 270 dBm 2730 &8 1.781 GHz 1.750 Gz 1.000 MHz 1.78305 GHz -23.30 dBm -10.30 4B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 20MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 1180 6B

1 Spurious Emissions

Made Sweep

6L
Count 100/100

Ref Level 30.00dBm  OMfset 11.80d8.

Mode Sweep

6L

Count 100/100

Line _SPUR|OUS_LINE_A8S_od2

20 dim

10

a

10 dBm
SPURIOUS_LINE_ABS_002

1.700 GHz

1.709 GHz

1.000 MHz 1.70900 GHz

-28.81 dBm -15.81 dB

2 Result Summa;

20 B it \
1
30 ' 4 ¢
A L
Fa B——— T ¢ Vel
- ol I . |
o e A L PP NP YA WSTNN. SO,
&0 60 dBor
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2 Result Summa

10:17:47 07.05.2021

05:47:38 07.05.2021

1.760 GH 1.780 GH 100.000 kH 1.77941 GHz 2016 dBm -9.84 dB
1,709 Gtz 1710 GHe 200,000 kfz 1.70998 GHz -13.16 dBm 0.16 dB 1780 GHs 1781 Ge 200000 kile 178000 GHz 1394 dBm 094dB
1710GHz 1730 Ghz 100,000 kiz 1.71053 GHz 19.93 dBm -10.07 dB 178 o 0o i 178100 GHa 2652 dBm 135248

rery DN & UG =

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 11.80 d8.

Ref Level 3000 dBm  Offset 11,80 dB Mode Sweep saL Mode Sweep seL
Count 100/100 Count 100/100
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2 Result Summa;

10:18:15  07.05.2021

09:54:57 07.05.2021

1.700 GHz 1709 GHz 1.000 MHz 1.708 56 GHz -29.04 dBm -16.04 dB 1.760 GH 1.780 GH 100.000 kH: 1.77366 GHz 2.17 dBm -21.83dB
1709 Gz 1710 Ghe 200,000 kitz 171000 GHz -30.79 dBm 17.79 dB i i 200,000 ke 178025 GHz 28,58 dBm 1558 dB
1.710GHz 1.730 Ghiz 100,000 kiz 1.72190 GHz 1.74 dBra 24268 1.781 GHz 1.750 Gz 1.000 MHz 1.78207 GHz .23.45 dBm -10.45 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 20MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 1180 6B

1 Spurious Emissions

Made Sweep

6L

Count 100/100

Ref Level 30.00dBm  OMfset 11.80d8.

Mode Sweep

6L

Count 100/100

Line _SPUR|OUS_LINE_A8S_od2

20 dim
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10 dBm
SPURIOUS_LINE_ABS_002

2 Result Summa
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2 Result Summa;

1.760 Ghz 1.780 Ghz 100.000 kiz 1.77945 GHz 19.17 dBm -10.83 dB
1.709GHz 1.710GHz 200000 kHz 1.70997 GHz -15.09 dBm -2.09dB 1.780 GHz 1781 GHz 200.000 kiz 1.78001 GHz 18,07 dBm -1.07 dB
1710 GH: 1.730 Ghz 100,000 ke 1.71055 GHz 19.51 dBm -10.49 dB 1781 o 1790 ot 1600 Mis 178107 GHz 31,88 dBm 18388 dB
W T o -
10:18:57 07.05.2021 05:46:52 07.05.2021
Ref Level 3000 dBm  Offset 11.80 dB Mode Sweep saL RefLevel 30.00dBm  Offset 11.80d8 Mode Sweep seL
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2 Result Summa;

10:18:36 07.05.2021

09:55:21 07.05.2021

1.700 GHz 1709 GHz 1.000 MHz 1.70804 GHz -29.45 dBm -16.45 dB 1.760 GH 1.780 GH 100.000 kH: 1.77186 GHz 2.13 dBm -21.87 dB

1709 Gz 1710 Ghe 200,000 kitz 171000 GHz -33.09 dBm 2009 dB i i 200,000 ke 1.78003 GHz 31,40 dBm 184048

1.710GHz 1.730 Ghiz 100,000 kiz 1.71892 GHz 1.1 dBra 24898 1.781 GHz 1.750 Gz 1.000 MHz 1.78272 GHz -25.63 dBm 1263 dB
ey D o UGN nesdy NN s
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 20MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Made Sweep saL
Count 100/100

Ref Level 3000 dBm  Offset 1180 6B

Ref Level 30.00dBm  OMfset 11.80d8.

Mode Sweep

6L

Count 100/100

Line _SPUR|OUS_LIN

20 dim
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10 dBm
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2 Result Summa
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2 Result Summa;

1700 GHe 1709 Gffe 1.000 MH: 17089 GHz -31.15dBm -18.15 d& 1.760 Gz 1780 GHz 100.000 k2 1.77941 GHz 18.77 dBm 11.23dB
1703 GH 1.710GHe 200,000 kiz 1.70998 GHz -14.72 dBm -1.72d8 1.780 Gz 1781 GHz 200.000 ki 1.78002 GHz 14,56 dBm -1.56 dB
1710 GHz 1730 Ghz 100,000 kiz 1.71053 GHz 18.22 dBm 1178 dB 178 o Vs o e 178103 GHa 1078 Sbm e
rery DR U nedy N S U

10:19:25 07.05.2021

09:46:36 07.05.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 1180 B

RefLevel 30.00dBm  Offset 11.80 d8.

Mode Sweep saL Mode Sweep seL
Caunt 100/100 Count 100/100
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2 Result Summa;

1.700 GHz 1709 GHz 1.000 MHz 170757 GHz -31.06 dBm -18.06 dB 1.760 GHz 1.780 GHz 100,000 kHz 1.71557 GHz 1.16 dBm -28.84 dB
1.709 Gz 1710GHz 200000 ke 1.71000 GHz -33.51 dBm -20.51 dB 1780 GHe 1781 GHe 200000 kHz 178004 GHz -32.82 dBm 19.82 dB
1710 Gl 1.730 Ghiz 100,000 kiz 1.72164 64 1.1 dBra 24898 1781 GHz 1.750 Gz 1.000 MHz 1.78121 GHz -26.96 dBm -13.96 dB
e D U ety NN U

10:20:50 07.05.2021

09:56:39  07.05.2021
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 20MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 30,00 dBm  Offset 1180 0B Made Sweep

1 Spurious Emissions

Line _SPUR|OUS_LINE_A8S_od2

o Reflevel 30.00cBm Offset 11.80d6 Mode Sweep set
Count 100/100 Count 100/100
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2 Result Summa 2 Result Summa

-32.78 dBm -19.78 dB 1.760 GH 1.780 GH 100.000 kH 1.71947 GHz 17.16 dBm 1284 dB

1,709 GHz 1.710GHz 200,000 kHz 170999 GHz -17.43 dBm A43dB 1780Ghr 1781 Ghlr 200000 ks 1.78002 GHz -16.75 dBm 3.75d8

1.710GHz 1.730 Ghz 100,000 ke 1.71053 GHz 17.39 dBm 1261 dB 1781 GHx 1790 Gz 1,000 MHz 178109 GHz -34.40 dBm 21,40 dB
T
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R
05:46:10 07.05.2021

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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2 Result Summat
1.700 GHz 1709 GHz 1.000 MHz 1.70547 GHz -33.07 dBm -20.07 dB 1.760 GHz 1.780 GHz 100.000 kHz 1.77262 GHz -0.62 dBm -30.62 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70998 GHz -36.21 dBm -23.21 dB 1.780 GHz 1.781 GHz 200,000 kHz 1.78014 GHz -38.55 dBm -25.55dB
1710 Gl 1.730 GHz 100000 kiz 1.72028 GHz 1.16 dBm -31.16 dB 1781 ot 7m0 o 1000 Mis 1.78104 GHz 3288 dBm ogsdB
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09:45:41  07.05.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

RefLevel 30.00dBm  OMfset 11.80dB.

Reflevel 30.00dBm Offset 180D Mode Sweep s Mode Sweep saL
Count 100/100 Count 100/100
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3 esult summe, 2 Result Summa
1700 GHe 1.709 Ghz 1,000 i 1.70757 GHz -26.89 dBm -1389 dB 1.760 GHz 1.780 GHz 100.000 kfz 1.77468 GHz 0.01 dBm -29.99 dB
109 GHe oG 200000 kHz 1.70998 Ghz -32.76 dBm -19.76 dB 1,780 GHz 1781 GHz 200000 kite 1.78005 GHz -29.25 dBm 1625 dB
1710 Gz 1730 Ghz 100,000 kiz 1.71994 GHz -0.55 dBm -30.55 dB e Vs T e I ot 2925 dBm Jezsan
P P ——

10:16:05 07.05.2021

05:45:23 07.05.2021
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 40MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00dBm  Offset 11,8048 Mode Sweep

Ref Level 30.00dBm  Offset 11.30 B Mode Sweep SGL

06:41:04 08.05.2021
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Count 100/100 Count 100/100
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1.7 GHz 3003 pts .0 MHz/ 1.75GHz | | [ 178 GHz 3003 pts .0 MHz/ 1.79 GHz
2 Result Summar 2 Result Summar
1.700 Gz 1.709 GHz 1.000 MHz 1.70874 GHz -28.10dBm -200.00 d8 1.740 GHz 1.780 GHz 100.000 kHz 1.77930 GHz 20.03 dBm -200.00 dB
1709 GHz 1710 GHz 500000 kHz 1.70999 GHz -10.25 dBm -200.00 dB 1780 GHz 1781 GHz 500.000 kHz 1.78003 GHz -10.70 dBm -200.00 dB
1.710 GHz 1.750 GHz 100.000 kHz 1.71062 GHz 20.03 dBm -200.00 dB 1781 GHz 1.790 GHz 1,000 MHz 1.78133 GHz -28.48 dBm -200.00 dB
06:30:28 08.05.2021 06:22:02 08.05.2021
Reflevel 30.00dBm  Offset 124008  RBW 5kiz saL RefLevel 30.00dBm  Offset 12.4008 = RBW 5 kiz sGL
- At 3008 ® SWT 100 ms ® VBW 20kHz Mode Sweep Count 100/100 | # Att 3048 ® SWT__100ms ® VBW 20 kHz _Mode Sweep Count 100/100
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2 Result Summa None 2 Result Summar None
Tl (Ref) 500,000 kHz -18.65 dBm Tx1 (Ref) 500,000 kHz -19.96 dBm
Tx Total -18.65 dBm Tx Total -19.96 dBm
ey o Toneiios ey Ve "o
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 40MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30,00 dBm  Offset 11,90 dB Made Sweep saL

RefLevel 30.00dBm  Offset 11.80 d8.

Mode Sweep saL
Count 100/100 Count 100/100
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2 Result Summa:

06:25:40 0B.05.2021

06:17:09 08,05.2021

1700 GHe 1,09 GHe 1,000 M 1.70184 GHz 23,55 dBm -10.55 B 740 Gt 780 cit 100,000 kit 0.6 0Bm "30.56.dB
1,709 Gfie 1710 GHe 500,000 kite 171000 GHz -26.71 dBm 1371 dB 1780t i 500,000 kHr 2233 Bm “053 4B
1.710 GHz 1.750 GHz 100.000 kHz 174826 GHz -0.60 dBm -30.60 dB 1781 ot 7m0 o 1000 Mis 2074 dBm 37848
ety DR o U = B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 40MHz /

DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00dBm  Offset 11,8048

Ref Level 30.00dBm  Offset 11.80 B

06:40:39 08.05.2021

Mode Sweep saL Mode sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Avg |1 Spurious Emissions 1 Avg
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17 Gz 3003 pts 0 MHz/ 1.75GHz | | [17a GHz 3003 pts O MHz/ 1.7 GHz
2 Result Summar 2 Result Summor
1.700 Gz 1.709 GHz 1.000 MHz 1.70874 GHz -28.10dBm -200.00 dB 1.740 GHz 1.780 GHz 100.000 kHz 1.77930 GHz 19.78 dBm 200.00 dB
1,709 GHz 1710 GHz 500.000 kHz 1.70999 GHz -10.25 dBm ~200.00 dB 1.780 GHz 1781 GHz 500,000 kHz 1.78000 GHz 1284 dBm 200.00 dB
1.710 GHz 1.750 GHz 100.000 kHz 1.71062 GHz 20.03 dBm -200.00 dB 1781 GHz 1.790 GHz 1,000 MHz 1.78112 GHz -29.71 dBm 200.00 dB
ey DN & UL N
06:30:28 08.05.2021 06:21:22 08.05.2021
Reflevel 30.00dBm  Offset 124008  RBW 5kiz saL Reflevel 3000 dBm  Offset 12.4008 ® RBW 5 kiz 6L
- At 30dB * SWT  100ms * VBW 20kHz Mode Sweep Count 100/100 | * Att 3048 ® SWT__ 100 ms ® VBW 20kHz _Mode Sweep Count 100/100
1AGR 1Rm Avg
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) i = 60 dbn e vy
\CF 1.70975 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz | | [CF 1.78025 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz
2 Result Summar None 2 Result Summar None I
Tl (Ref) 500.000 kHz -19.58 dBm Txl (Ref) 500,000 kHz -22.02 dBm
Tx Total -19.58 dBm Tx Total -22.02 dBm
[ oasy . O

06:45:31 08.05.2021
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n66 / 40MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 1180 6B Mode Sweep saL RefLevel 30.00dBm  Offset 11.80 d8. Mode Sweep

saL
Count 100/100 Count 100/100
ETe 7 1 Avg
t-Chvesd SPURIQ N oI
Line _SPURJGUS_UINE_ABS o2 : of2 Phes
20 dier T T 20 By
10 10 dBm
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PPN "W YRS (Y TN ey RS PR SN IR vy [ e T PSSV WUV v Sy e,
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-0 -60 dBn
1.7 GHz 3003pts D WH:/ 175Gt || [1.74 GHz - 3003 pts 0 MHz/  1796H
2 Result Summa:

1.700 GHz 1.709 GHz 1.000 MHz

-25.12 dBm -12.12 dB "L740 GHz

1.70245 GHz 1.780 GHz 100.000 kHz 1.74949 GHz -0.41 dBm -30.41d8
1.709GHz 1710 GHz 500,000 kitz 1.70997 GHz -27.63 dBm -14.63 dB 1780 GHe 1781 GHe 500000 kHz 1.78052 GHz 2452 dBm 15248
1.710GHz 1.750 GHz 100,000 kiz 1.71617 GHz -0.78 dBm 30788 1.781 GHz 1.750 Gz 1.000 MHz 1.78105 GHz -22.83 dBm .83 dB

T -
06:31:24 08.05.2021 06:17:29 08.05.2021

TEL : 886-3-327-3456 Page Number 1 A10 - 42 of 50
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 40MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00dBm  Offset 11.80 4B Mode Sweep

Ref Level 30.00dBm  Offset 11.30 B Mode Sweep SGL

sl
Count 100/100 Count 100/100
1 Spurious Emissions Vava_ || Spurious Emissions 1Avg
20 T 20 1
10 J‘ 10 ‘
B 1 l‘
o ‘ 0 ‘ |
I I
Ias 10 B
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2 20 dBo . Uy
‘J‘ 40 dBo
40 dBar - T ‘h‘u B
|t Ion " o/ W e vo—
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o I ST S [ A e S = = v
60 60
17 Gz 3003 pts .0 MHz/ 1.75GHz | | [ 178 GHz 3003 pts .0 MHz/ 1.79 GHz
2 Result Summar 2 Result Summar
1.700 Gz 1.709 GHz 1.000 MHz 1.70860 GHz -28.21 dBm 1.740 GHz 1.780 GHz 100.000 kHz 1.77930 GHz 18.99 dBm -200.00 dB
1709 GHz 1710 GHz 500.000 kHz 1.70999 GHz -9.28 dBm 1780 GHz 1.781 GHz 500.000 kHz 1.78002 GHz -11.43 dBm -200.00 dB
1.710 GHz 1750 GHz 100.000 kHz 1.71062 GHz 19.01 dBm 1781 GHz 1.790 GHz 1.000 MHz 1.78129 GHz -29.38 dBm -200.00 dB

06:32:38 08.05.2021

oy . O
e ian

06:20:23 08.05.2021

Channel power -13dBm > -20.12dBm (PASS)

Channel power -13dBm > -20.59dBm (PASS)

Reflevel 30.00dBm  Offset 124008 ® RBW SkHz

saL RefLevel 30.00dBm  Offset 12.4008 = RBW 5 kiz sGL
- At 3008 @ SWT  100ms ® VBW 20kHz Mode Sweep Count 100/100 | * Att 3008 ® SWT__100ms & VBW 20 kHz _ Mode Sweep Count 100/100
1ACR WRmAva |1 ACR 1Rm Avg
2 } ki 2048 1 Hi

10 dBon ‘ 10

0.dBer 1 0

10 d8 } 10 déi

20 — 20

il | | 2
30 dBmr + e 30 987
SO —_ [
s anat V|
40 B 1 /\WWM =t 40 dBo "”"!"M,\,.,M
50 A preisd 50 dBon + + . . MM —
AN M
e v 60 dBn =
\CF 170975 GHz 1001 pts 102.0 kHz/. Span 1.02 MHz | | [CF 1.78025 GHz B 1001 pts ) 102.0 kHz/ Span 1.02 MHz
2 Result Summar None 2 Result Summar None
Tl (Ref) 500.000 kHz -20.12 dBm Txl (Ref) 500,000 kHz -20.59 dBm
Tx Total -20.12 dBm Tx Total -20.59 dBm
. -~

06:41:33 08.05.2021

N

06:45:06 08.05.2021

TEL : 88

6-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 40MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 1180 6B Made Sweep

saL RefLevel 30.00d8m Offset 11.80d Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions 1hug || Seurious Emissions 1 Avg
t-Chvesd SPURIQ N oI
Line _SPUR|QUS_LINE_ABS_0G2 oge Phss
20 diew 20 dbny
10 10 dBm
o =
R e AR TA | VTRV PRI TN, R s S| . o A A TV o ST WPy Py
10 dBm . r | ‘ |
SPURIOUS_LINE_ABS_002 |
20 20 dB
| |
[ | f ;
V b
-40
s 50 diiny
60 -60 dBn-
1.7 GHz 3003 pes 0 MHz/ 1.75 GHz 1.74 GHz . 3003 pts .0 MHz/ 1.79 GHz
2 Result Summat

1.700 GHz

1.709 GHz 1.000 MHz 1.70198 GHz -27.74 dBm

-1.AAd8 1.740 GHz 1.780 GHz 100.000 kHz

1.74601 GHz -1.41 dBm 3141 d8
1,709 GHz 1710 GHz 500,000 kHz 1.70995 GHz -29.61 dBm -16.61 dB 1780 GHz 1781 GHz 500,000 kHz 1.78004 GHz -26.58 dBm 1358 dB
1.710GHz 1.750 GHz 100,000 kiz 1.74654 GHz -1.73 dBm 3.3 1.781 GHz 1.750 Gz 1.000 MHz 1.78109 GHz -25.16 dBm 1216 dB

nesty R ) ey Ready innssnnnif o T

06:31:54 0B.05.2021

06:17:56 08,05.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 40MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 30.00dBm  Offset 11.80 4B

Mode Sweep

6L

Ref Level 30.00dBm  Offset 11.30 B

Mode Sweep

Count 100/100 Count 100/100
1 Spurious Emissions Vava_ || Spurious Emissions 1Avg
2 20
(‘ |
10 dB | 10 ‘\
[
o o
T
| I
A 10 17
20 20 dBnv +—
“l‘ —‘lodBm
o LM e |
-~ ' ]
prameen] 4 i 1 L UL g i hoa A TR
TS I PO ) S SO U PO U SV | A O SO N A 1
60 60
17 Gz 3003 pts .0 MHz/ 1.75GHz | | [ 178 GHz 3003 pts 0 MHz/ 1.79 GHz
2 Result Summar 2 Result Summor
1.700 Gz 1.709 GHz 1.000 MHz 1.70874 GHz -29.66 dBm -200.00 dB 1.740 GHz 1.780 GHz 100.000 kHz 1.77934 GHz 19.20 dBm 200.00 dB
1709 GHz 1710 GHz 500000 kHz 1.70995 GHz -10.40 dBm -200.00 dB 1780 GHz 1.781 GHz 500.000 kHz 1.78004 GHz -11.86 dBm 200.00 dB
1.710 GHz 1.750 GHz 100,000 kHz 1.71062 GHz 18.22 dBm -200.00 dB 1781 GHz 1.790 GHz 1,000 MHz 1.78118 GHz -29.93 dBm 200.00 dB
- R N

06:33:34 08.05.2021

06:19:43 08.05.2021

Channel power -13dBm > -19.67dBm (PASS)

Channel power -13dBm > -21.55dBm (PASS)

Reflevel 30.00dBm  Offset 124048 » RBW

Sk sa Reflevel 3000Bm  Offset 12.400B ® RBW 5kiz saL
- Att 30dB * SWT  100ms * VBW 20kHz Mode Sweep Count 100/100 | * Att 3008 ® SWT  100ms ® VBW 20kHz Mode Sweep Count 100/100
1AQR 1Rm Ava
2 T 20 dB W
10 dBnv 10
0dBm 0
1048 10 di
20 -20
30 dBm i = 36 7V
MAMVVT | A \
e I /\/\/\J’\/VVWWV\ : T 40 By T WWV\NW\N\N\/\,\,W
50 P A A AN 50 dBm 4 4 NWWW\‘\«M ~
s AAAN i pooren
60 dBn
\CF 1.70975 GHz _ 1001 pts 102.0 kHz/ Span 1.02 MHz | [ |CF 178025 GHz _ 1001 pts 102.0 kHz/ Span 1.02 MHz
2 Result Summar None 2 Result Summar None
T (Ref) 500000 kHe -19.67 dBm Tl (Ref) 500,000 kHz -21.55 dBm
Tx Total -15.67 dBm Tx Total 2155 dBm
ety R ey o OO0

06:42:07 08.05.2021

06:44:34 08.05.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 40MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 1180 6B

Mode Sweep saL RefLevel 30.00dBm  Offset 11.80d8. Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions 1hug || Seurious Emissions 1 Avg
Line _SPUR|QUS_LINE_ABS_0G2 G oge Phss
20 diew
10 10 dBm
0 . . N -
USRI (TSR SR R B ] || . AN ot R oy i
10 B t + HI |- ‘
SPURIOUS._LINE ABS_002 | |
20 20 dBnr |
|
| | JA——
|2 el | dll!
40 -
s 50 diiny
60 -60 dBn-
1.7 0H: 3003 pts 9 MHz/ 1.75GHz || [1.74 GHz 3003 pts .0 MHz/ 1.79 GHz
2 Result Summat

1.700GHe 1709 GHir 1,000 MHe 170343 Griz -23.58 dém -15.88 cB 1.740 GHz 1.780 Ghz 100.000 kHz 1.74993 GHz -219 dBm 321948

1.709GHz 1710 GHz 500,000 kitz 1.70998 GHz 31.18 dBm -18.18 dB 1780 CHiz i 500,000 kHr 178001 CHa 37,45 dBm Q44548

1710 Gl 1.750 Gliz 100.000 kHz 174882 GHz -1.68 dBm 3 1.781 Ghz 1,750 GHz 1.000 Mz 1.78115 GHz -27.01 dBm -14.01 dB
) P

06:33:57 0B.05.2021

06:18:32 08,05.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 40MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 1180 6B

1 Spurious Emissions

Made Sweep

6L

Count 100/100

' e sectrt
Ref Level 30.00dBm  OMfset 11.80d8.

Mode Sweep

6L

Count 100/100

Line _SPUR|OUS_LINE_A8S_0d2

20 dBm

0 10 dBm
0

10 dBm

SPURIOUS_LINE_A

E 20 dBr

l I

2 Result Summa

I A !
9y L7 | PRSI YOO PRI g | F WY L ST e S T Y A
&0
1.7GHz 3003 pts 0 MHz/ 1.75 GHa | [ 1,74 GHa: 3003 pis 5.0 MHz/ 1.78 GHz

2 Result Summa;

1700 Gt 1.709 Ghz 1,000 Mz 1.70892 GHz -32.92 dBm 19.92 dB 1740 GHz 1.780 GHz 100.000 kHz 1.77934 GHz 15.82 dBm 14,18 d8
109 GHe 17106GHz 500000 kHz 1.70099 Ghz -14.66 dBm 1.66 dB 1,780 GHz 1781 GHz 500.000 ke 1.78000 GHz -15.45 dBm -2.45 dB
1710 Gz 1750 GHe 100.000 kiz 1.71062 GHz 15.77 dBm 1423 dB e e s 100 gtz 1545 dbm e
. P T
06:34:59 08.05.2021 06:23:03 0B.05.2021
ultiView Spectru - v . sectr -
Ref Level 3000 dBm  Offset 11.80 B Made Sweep oL RefLevel 30.00d8m  Offset 11.80d8. Mode Sweep 6L
Count 100/100 Count 100100
(Lipemians Kenladans
20 dier 20 dBmr
10 10 dBm
0
) i i el T e R I A | | T e At i dciar Vo e U L B ats At
10 dBrr T T = ‘ g
SPURIOUS_LINE | ABS_002 { | L
- 0 dBn
30 } 1|5 ‘
\ 1
N . | Ml | —
-40 I \l
50 50 dB-
60
1.7 GHz 3003 pes 0 MHz/ 1.75 GHz 1.74 GHz 3003 pts .0 MHz/ 1,73 GHz

2 Result Summa;

1,700 GHr 1,709 GHe 1,000 MHz 1.705.29 GHz 32.82 dbm -19.82 db T X =
1,709 i 1710 e 500000 kit 170939 Ghz 31,07 dBm 18,07 dB e Ve S00000 ks 17600 Chi 315 dbm fir i
1710 GHz 1.750 GHz 100,000 kiz 174862 GHz 3.89 dBm -33.89 dB v e ran e Lo0n e 178167 GHz 3297 dBm 107 dB

e D o L ey DN S 0T

06:34:30 08.05.2021

06:23:21 08,05.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n66 / 40MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge Highest Band Edge

Reflevel 3000dBm Offset 118008  Mode Sweep sau Reflevel 3000dBm Offset 1180d3  Mode Sweep s
Count 100/100 Count 100/100
e o SPURICLS
Line _SPURJOUS_INE_ABS_od2 phes
20 dBe T T 20 dbny
10 10 dBm
o
P Bhauaauss SENEVISHERY BRSSP BESPRRRLE BUWE sty suttied ~ N ARt SR (NI JUSPRPRIIPYE S
10 dB T T ‘ b
SPURIOUS_LINE_ABS 002 | ‘
3 420 dBn T
I | e —
e L] f 1
-40
50 50 dBr
60 -60 dBn
1.7 GHa _ _ 3003 pts 0 MHa/ 1.75 Gz || [ 1,74 GHa ) 3003 pis 5.0 MHz/ ) 1.73 Gz
2 Result Summar 2 Result Summa
1700 Gtz 1.709 GH 1,000 Mtz 1.70553 GHz ~26.87 dBm 13.87dB 1.740 GHz 1780 Gz 100.000 kHz 1.75165 GHz -3.01 dBm -33.01dB
1.709 GHz 1710 Gtz 500,000 kfiz 1.70999 GHz -28.55 dBm -15.55 dB 1.780 GHz 1781 GHz 500.000 kitz 1.78001 GHz -27.15 dBm 1215 dB
1710 GH: 1750 GHz 100,000 kHz 1.74718 GHz -3.02 dBm -33.02 dB V781 i 1790 ot 1600 Mis 178109 GHz 125,05 dBm 1205 d8
T = oman P
- [ ey Ready [ = osaem
06:35:32 08.05.2021 08:24:04 OB.05.2021

TEL : 886-3-327-3456 Page Number 1 Al10 - 48 of 50
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

Conducted Spurious Emission

FR1 n66 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Ref Level 0.00dBm  Offset 118008 Mode Auto Sweep s6L RefLovel 000 dBm  Offset 11.80aB Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 5p1 ns
Lin _SPUR|OUS_LINE_ABS_0d2 Line _SPUR|OUS_LINE_ABS_0d2
0 0
10 -10
SPURIOUS_UINE | ABS_002 SPURIOUS_UINE | ABS_002
20 dbm 20 de
30 -30
-40 -40
Q S /"umwm b - -"“me*‘w
60 -60
70 -0
B0 dBam- -80 dBor
30.0 MHz 49005 pts 3 GHz/ 18.0 GHz | | [ 30.0 Mz 33008 pts 8GHz/ 18.0 GHz
2 Result Summar 2 Result Sum mar
30.000 Mz 1.000 GHz 1.000 Mz 3278305 MHz -47.53 dBm 3153 dB 30.000 MHz 1.000 GHz 1.000 MHz 32.78805 MHz -47.45 dBm -34.45 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.66055 GHz -48.67 dBm -35.67 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69064 GHz -48.83 dBm -35.83 dB
1.790 GHe 3000 GHe 1,000 MHz 298473 GHz -47.85 dBm -34.85 dB 1790 GHz 3.000 GHz 1.000 MHz 2.92727 GHz -48.01 dBm -35.01 d
3.000 GHz 9,000 GHz 1.000 Mz 7.45150 GHz -43.29 dBm -30.29 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.48870 GHz -43.15 dBm 30.15 dB
9.000 GHz 13.000 GHz 1,000 MHz 9.82492 GHz -46.97 dBm -33.97 dB 9.000 GHz 13.000 GHz 1.000 MHz 9.86691 GHz -46.87 dBm -33.87dB
13,000 GHe 18000 Gz 1,000 MHz 16.151 20 GHz -46.47 dBm -33.47dB 13.000 GHz 18.000 GHz 1.000 MHz 16.083 70 GHz -46.57 dBm -33.57 dB
[ oy O S
07:38:18 07.05.2021 07:56:50 ©07.05.2021
Ref Level 0.00dBm  Offset 118008 Mode Auto Sweep s6L
Count 100/100
1 5p1 Emi s
[Ftimir cimes s
Line _SPUR|OUS_LINE_ABS_0d2 s
0
-10
SPURIOUS_LINE |ABS 002
20 dBa
20
40
ot ﬂuww-ﬂﬁ
60
-0
B0 dBam-
30.0 MHz 45005 pis 1.8 GHa/ 16.0GHz
2 Result Summar
30,000 Miiz 1,000 GHz 1,000 MHz 35.45489 MHz
1.000 GHz 1700 GHz 1,000 MHz 1.68907 GHz
1.790 GHz 3.000 GHz 1.000 MHz 2.98291 GHz
3,000 GHz 5,000 GHz 1.000 MHz 7.49550 GHz
9,000 GHz 13.000 GHz 1.000 MHz 9.84292 GHz
13.000 GHz 18.000 GHz 1.000 MHz 16.158 28 GHz
07:58:01 07.05.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. :

FG133040-02B

Frequency Stability

Test Conditions FR1 n66 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0003
40 Normal Voltage 0.0045
30 Normal Voltage 0.0030
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0009
PASS
-10 Normal Voltage 0.0018
-20 Normal Voltage 0.0050
-30 Normal Voltage 0.0053
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0018
Note:
1. Normal Voltage =3.8 V. ; Minimum Voltage =3.4 V. ; Maximum Voltage =4.3 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A10 - 50 of 50

FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No

. FG133040-02B

FR1n71

Peak-to-Average Ratio

Mode FR1 n71/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.30 5.50 6.32 6.40 PASS
Mode FR1 n71/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.32 PASS
TEL : 886-3-327-3456 Page Number D All-10f38

FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

QPSK

RefLevel 3000 B Offset 11,705 = AnBW 20 MHz
- an

Reflevel 30000Bm Offset 117008 = AnBW 20z
3008 MessTime 65 ms at 505 Mess Time 55 ms
OF
-~ 1E-
A 1
5 1 .
IE04 - 108 -
1 1
| |
! [
| N ‘
(CF 680.5 Wz Mean Pwr + 20,00 ds || |GF680.5 iz
2 Result Summ Samples: 130000
23.45 dBm 28,92 dBm 547 d8 1828 3420 43040 510
12:01:4% 07.05.2021

Fiean P+ 20,0048
FResultSumm Somples 150000
= 22.95 dBm 29.62 dBm 6.67 d8 228 dB 4.36 4B 550 dB 5.10 d8
o .o U
12:02:35 97.05.2021

|
16QAM 64QAM

RefLevel 3000 B Offset 11,705 = AnBW 20 MHz
- an

Reflevel 30008 Offset 11,7048 = AnBW 20 MHz
3008 MessTime  6:5ms A
1 CCDF 153 View

505 Mess Time 55 ms
=~
- - 1E e
I
= 1E <
T =
\ %
1EO4: 1E04: .
3 \
(CF 680.5 Wz Mean Pwr + 20,00 ds || |GF680.5 iz Mean Pwr +30.00 48
2 Result Summ Samples: 130000 |2 Result Surnm Samples: 130000
21.93 dBm 29.48 dBm 7.58 dB 286 45 530 4B 632 b 7,04 B ="_z1.51 dBm 29.52dBm 8.014d8 286 d8 5.04 dB 6.40d8 74348
s NNENEE & 0D
12:02:41 07.05.2021 12:02:55 07.05.2021

|
256QAM

RefLevel 3000 B Offset 11,705 = AnBW 20 MHz
- an

3000 MessTime 655
1 CCDF 153 View

IE04 .
!
|CF 680.5 MHz Mean Pwr + 20.00 dB.
2 Result Summ Samples: 130000
19.47 dBm. 2665 dBm 71948 29448 5.06 46 [ETT) 706 9B
T
12:03:18 07.05.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

26dB Bandwidth

Mode FR1n71: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.92 9.45 14.33 18.98
Mode FR1n71: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.91 4.89 9.81 9.69 14.93 15.02 19.90 20.10
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.84 4.82 9.85 9.75 14.98 14.89 19.86 19.90
TEL : 886-3-327-3456 Page Number : All-30f 38

FAX . 886-3-328-4978




seanran as. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView =  Spactrum
Reflevel 30000Bm  Offst 11708 = REW 100Kz s
-an X000 SWT 101 ms = VW J00kiiz_Mode Auto Sweep Court 1007100
s 7600 e
0 :
0 {
o -
B G
[ 001 prs o w7 Span 10.0 Mz
2 Warker Table
Wi i 681.769 MHz 16.58 dBm nde 26048
n 1 678002 Mz 842 dim B down W 492 MHz
o i £82528 Mz 5.0 dim QFsctor 1384

s o
ey R C) S

10:38:20 07.05.2021

FR1 n71/5MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

siew = |[Spacirum | —

RefLevel 30,00 dBn Offset 11.70.08 ® REW 100kHz saL RefLevel 30,00 dBn Offset 11.70.08 ® REW 100kHz saL

- A 3008 SWT 101 ms = VBW 00uiz_ Made Auto Sweep Count 100/100_| = Ant 303 SWT 1.0 ms = VBW 300kitz_Made Auto Sweep Count 106/100
1 Frequency Sweep 1 Frequency Sweep
400 cm 4,00 am
66046000 M 66088000 M
» »
. S SR Pty Y . frond prn g o, .
o i " o L
; | /
/ I L
o {1 i My
€7 8805 Wz 001 prs 0 Mz, Span 10.0 MHz || [ 580.5 bz 1001 pts oM/ Span 10.0 MHz
[z Marker Table [z Marker Table |
M 1 680.45 MHz 14.00 dBm ndB 260 dbl M 1 680,88 MHz 14,00 dBm ndB 260 dbl
m 1 ET8.052 MHz 11.99 dBm nd8 down BW 4.91 MHz m 1 ET8.042 MHz 1152 dBm ndB down BW 4.89 MHz
n i 562.958 MHz 11,60 dbm QFactor 1387 n i 562938 MHz -10.76 dBm QFactor 1391
e T e T
ey R M s wecy s
10:38:40 07.05.2021 10:35:26 07.05.2021
Reflevel 30,00 dBm  Offset 11,7008 = REW 100kHz se Reflevel 30,00 dBm  Offset 11,7008 = REW 100kHz se
- are 3008 SWT 107 ms = VBW J0kitz_ Mode auto Sweep Count 100/100_ | = Are 3008 SWT 107 ms = VBW 30Ktz Mode auto Sweep. Count 100/100
1 Frequancy Sweep 1 Frequancy Sweep
wifi] 73 dbim
681.30900 M 66236800 M
» - »
o s S — o e w v v
o - ‘ o -
| A
| [ |
o v ¢ \
¥ o o
0 .
€7 8805 Wz 001 prs 0 Mz, Span 10.0 MHz || [ 580.5 bz 1001 pts oM/ Span 10.0 MHz
[z Marker Table [z Marker Table |
M 1 681.309 MHz 13.44 dBm ndB 260 dbl M 1 682.388 MHz 11.79 dBm ndB 260 dbl
m 1 ET8.052 MHz 11.73 dBm nd8 down BW 4.84 MHz m 1 GT8.082 MHz 13.89 dBm ndB down BW 4.82 MHz
n 1 5E2.898 MHz 1315 dBm 0 Facior 1405 n 1 BE2.898 MHz 1377 B @ Facior 1417
e T e T
. ) S ey R M e
10:37:19 07.05.2021 10:37:47 07.05.2021

TEL : 886-3-327-3456 Page Number : All-40of 38
FAX . 886-3-328-4978



seanran as. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

ultiView = | Spactrum
RefLevel 3000 B Offset 117008 = REW 100 iz sat
- an 00 SWT 101 ms = VBW 300kitz_Made Auto Sweep Court 100/100
| I
o | I\
|
i !
|
wy J_. »
[T 0T pe [T Span 20.0 Wiz
2 Marker Toble
] 1 681,619 MHz 1229 dBm ndb 260 d8
m 1 675,585 MHz 12.37 dbm B down B 9.45 Mz
n ' 885,035 W 12,14 dBm QFacor 721

O

13:07:11 07.05.2021

FR1 n71/10MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

siew = |[Spacirum | —

RefLevel 30,00 dBn Offset 11.70.08 ® REW 100kHz saL RefLevel 30,00 dBn Offset 11.70.08 ® REW 100kHz saL
= A 3008 SWT 101 ms = VBW 300kHz _Made Auto Sweep Count 100/100 | = At 3008 SWT 101 ms = VBW 300kHz _Made Auta Sweep Count 106/100
1 Frequency Sweep 1 Frequency Sweep

and L sl o
V TRV A || o ™ Sl W T
y
s oz vy P | T e v Srgse
e e
M 1 679.361 MHz 10.58 dBm ndB 260 dbl M1 1 683.237 MHz 10.83 dBm B 26.0d8
m 1 675585 MHz 16.53 dBm nd8 down BW 981 MHz m 1 B75.665 MHz 14.69 dBm ndB down BW 9.69 MHz
12 1 685395 MHz 1506 dBo Q Factor 693 12 1 685355 MHz 1567 dBm Q Factor 705
. o TR ey R T
e O e O

- A 000 SWT 101 ms = VBW J00kHz Mode Auto Sweep Count 100/100 | = Art 3000 SWT 101 ms = VBW J00kHz Mode Auto Sweep Count 106/100
1 Fraquency Swaep x | Frequency Sweep

o A A e e AT o v
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

Occupied Bandwidth

Mode FR1n71: 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.47 8.93 13.45 17.89
Mode FR1 n71: 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.48 4.49 9.27 9.27 14.13 14.10 18.91 18.93
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.46 4.48 9.28 9.28 14.13 14.09 18.91 18.90
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seanran as. FCC RADIO TEST REPORT

Report No. : FG133040-02B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B
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Report No. : FG133040-02B

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB
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